
660 RALLYE FACTORY REPL. 2004 <2004><EU><9799D9>
TANK, SEAT

1669

Pos Part Number Description Additional Text Quantity

1* 5850701310004 FUEL TANK FR. L/S RALLYE 2004 1.00

1* 5850711310004 FUEL TANK FR. R/S RALLYE 2004 1.00

2 44011076100 CABLE TIE 100/2,5MM BLACK 2.00

3 58507007001 Hose 5x8mm 1.60

4 58507008000 FUEL CONNECTION CPL. 01 4.00

5 59031083000 T-JOINT BREATHER HOSE 2.00

8 49007008044 FILLER CAP CPL. SMALL 4.00

9 59007009000 GASKET FOR FILLER CAP HIGH 4.00



10 58312099052 FUEL FILTER ELEMENT 1.00

11 58554013051 SEAT HOLDING SHEET L/S 01 1.00

11 58554013050 SEAT HOLDING SHEET R/S 01 1.00

12 0902060083 Oval head screw ISO 7380 M 6X8 4.00

13 45007040050 Past mount quick lock 4.00

14 58512067000 THREADPOLE M8 L=226 MM 1.00

15 55007016001 PVC-HOSE 7X10 PER METER 0.02

17 58507008050 FUEL FLANGE SHEET 01 4.00

18* 0981350133 SHEET MET.SCR.DIN7981-3,5X13 8.00

19 0770120020 O-RING 12,00X2,00 NBR 70 4.00

20 42013226000 CU-SEAL RING DIN7603-10X16X1 4.00

21 49138493000 RING COMPONENT 10/6MM 4.00

22 58507025000 HOLLOW SCREW M10X1X24 RALLY 02 4.00

23 0982480163 SHEET MET.SCR.DIN7982 4,8X16 8.00

24 0603101420 COPPER GASKET 10,2X14X2 MM 01 4.00

25 58507008010 FUEL FLANGE-STRAINER 03 4.00

29 0912080203 AH SCREW DIN912 M8x20 4.00

30 56401040000 rubber bushing 24.00

31 58507005000 TANK NUT M8 01 WITH AH-SCREW 2.00

32 58512062000 BUSHING SLEEVE OUT 2001 10.00

33 0912080503 AH SCREW DIN912 M8X50 2.00

34* 0912080303 AH SCREW DIN0912-M 8X30 2.00

35 0912080403 AH collar screw DIN0912 M8x40 4.00

36 58512063000 Inner bushing sleeve 34mm 4.00

37 58512069000 BUSHING SLEEVE IN. 25MM 2001 2.00

38* 58512068100 FIXING SCREW TANK REAR 2.00

39 58512064000 BUSHING SLEEVE IN. 40MM 2001 2.00

40* 58507040600 SEAT RALLYE 2004 1.00

41 0021080003 WASHER DIN9021-A 8,4 2.00

43 58512065000 TANKDISTANCE 36 MM RALLYE 2001 2.00

47 58307040551 QUICK RELEASE CPL. '96 1.00

48 54603048000 RANGE CHANGE METAL NUT M8 2.00

49* 58512070000 NUT FOR TANK REAR 2.00

81* 5851209530004 SIDE TANK L/S ORANGE 2004 1.00

81* 5851209630004 SIDE TANK R/S ORANGE 2004 1.00
* = New part


